
To ensure a quorum advise Sharon Orr 250.474.9622 if you are unable to attend. 

IWSS-297445977-6349 

WILDERNESS MOUNTAIN WATER SERVICE COMMISSION 
Notice of Meeting on Tuesday, November 24, 2020 immediately following the AGM 

Goldstream Conference Room, 479 Island Highway, Victoria, BC  
For members of the public who wish to listen to the meeting via telephone please call 1-833-353-8610 
and enter the Participant Code 1911461 followed by #.  You will not be heard in the meeting room but 
will be able to listen to the proceedings. 

Director Mike Hicks (Chair) Martin Lechowicz Doug Pepino Dale Tallyn 

AGENDA 
1. ELECTION OF CHAIR

2. APPROVAL OF AGENDA
Recommendation: That the agenda be approved.
[...]
systems will be retained.  Approximately 16 m x 18 m fenced area is approximated to contain the proposed 
treatment systems. A process flow diagram and a conceptual equipment layout of the proposed system are provided 
in Appendix A. 

Although NF is included as a provisional item, its application will result in reduced manganese as well as organics 
loading which will subsequently, lead to reduced disinfection by-products (DBP) in the distribution system. The 
need to treat the manganese and organic loading will become more apparent in the future with the anticipated 
decline in the source water quality. A vulnerability study on the source water supply is currently underway. 

4.1 DESIGN FLOWS 

The proposed MDD design value for the system is 360 m3/day.   This value is 40% higher than the maximum 
historical flow observed, which provides a level of resilience to account for: 

 Possible increases to demand beyond the historic maximum of 260 m3/day and 

 Allowance for backflushing of treatment system which reduces effective capacity. 

 Deterioration in future source water quality which is likely to reduce the effective capacity of the treatment 
system due to additional required backflushing. 

Based on our preliminary assessment, the Wilfred Reservoir appears to have adequate capacity to meet this demand 
under current conditions.   However, the treatment capacity may eventually exceed the source water availability due 
to climate change, which would require more stringent water conservation measures.  This is discussed in further 
detail in WSP’s Source Water Vulnerability Assessment. 

Table 4-1 presents the average, maximum and peak daily demands used to size the upgraded treatment system.  

Table 4-1 Design Treatment Capacity  

 CURRENT m3/day (L/s) DESIGN m3/day (L/s) 

Average Daily Demand (ADD) 70 145 (1.7) 

Maximum Daily Demand (MDD) 260 360 (4.1) 

Peak Hour Demand (PHD)* Not known 1,080 (12.5) 

* Calculated as 3 x MDD 

71 71



 

 

 

Wilderness Water Supply System 
Project No.  201-08298-00 
Capital Regional District 

WSP
October 2020

Page 10

4.2 ROUGHING FILTERS 

The proposed roughing filter is a chemical-free treatment that will consist of three (3) - 1.2m diameter x 2.1m 
height pressurized fibre reinforced plastic (FRP) tanks operated in parallel and installed outdoors. A specially 
treated glass media, such as an activated filter media or AFM, is proposed for its high resistance to bio-fouling to 
filter out any presence of algae and suspended particles in the water that can immediately foul the upstream sand 
bio-filtration system. The filters will be operated at an approximate flux rate of 5.0 m/h superficial velocity (water 
approach velocity to the media). The frequency of filter backwash will be dependant on the raw water quality; such 
that during an algae bloom period backwash may be required every few hours and may be as infrequent as once per 
week outside the algae bloom period. The spent backwash water is expected to be relatively low in suspended 
solids concentration and can be directly discharged to the soakaway basin (see Section 4.7).  

4.3 SAND BIO-FILTRATION 

The proposed sand bio-filtration (henceforth referred as “bio-filtration”) as supplied by Manz Engineering, operates 
much like a rapid gravity filter except at a much lower filtration rate of less than 1.0 m/hr, as opposed to the typical 
RGF rate of 6 to 12 m/hr. Raw water is gravity filtered through a sand bed without any coagulation or pre-
chlorination prior to filtration. Due to the low filtration rate, the sand media is colonized with beneficial bacteria 
providing effective biofiltration removal of turbidity and bio-available organics. Different from the conventional 
slow sand filtration, the proposed sand bio-filtration is backwashed using the filtrate water. Backwash frequency is 
expected to range from once every 2-3 weeks to every other month and uses much lower backwash water volume 
than conventional RGFs. The biofiltration vessels will consist of three stainless steel modules, located outdoors, 
each 2 meters wide x 4 meters long x 2 meters tall. Filtrate water from the bio-filters will be stored in a 3,000-
gallon filtrate tank that supplies water for filter backwashes. Filtrate water can be disinfected (refer to Section 4.5) 
or “polished” through a nanofiltration membrane for further removal of organics and colour (refer to Section 4.4). 
The pumping and control system of the bio-filtration system will be housed in an enclosed, standard shipping 
container (sea-can) of 2.4m (W) x 6.1m (L). The spent backwash water is stored in a backwash tank for solids 
settling, as discussed in Section 4.7. 

4.4 SPIRAL WOUND NANOFILTRATION MEMBRANE (NF)  

Nanofiltration (NF) is a water purification process that uses a partially permeable membrane to remove some ions, 
unwanted molecules and larger particles from drinking water. In nanofiltration, an ayeapplied pressure is used to 
force water through nanometer sized pores that pass through the membrane. Nanofiltration can remove many types 
of dissolved and suspended chemical species as well as biological ones (principally bacteria and virus) from water, 
and is commonly used in both industrial processes and the production of potable water. However, not all of the 
water supplied to an NF membrane passes through the membrane.  The two water streams of differing water quality 
are produced in the NF process. The water stream that passes through the membrane is purified and referred to as 
“permeate”.  

As the feed water stream passes along the membrane and loses water to the permeate stream, the concentration of 
contaminants on the feed water side increases. For this reason, the feed stream quality declines along the membrane 
and is often referred to as “concentrate” when it exits the membranes. This technology is proposed as an optional 
treatment to further polish the filtrate quality from the bio-filtration, in particular with respect to organics and colour. 
Nanofiltration membranes have extremely small pore sizes of less than 2 nm, which can effectively filter large 
molecular weight organic molecules as well as suspended solids in one process step without the need for any 
chemical coagulation. Subsequently, the retained organics and solids in the concentrate stream can be discharged to 
the soakaway pit to exfiltrate back to the reservoir since there are no chemical additions. Nanofiltration can typically 
reduce colour to less than 5 TCU and 80% to 90% of dissolved organic carbon (DOC). 

The proposed spiral wound nanofiltration (NF) system is an established water treatment process that uses a physical 
barrier to retain any particulates greater than the barrier’s pore size. Spiral-wound modules filters water through a 

72 72



 

 

 

Wilderness Water Supply System 
Project No.  201-08298-00 
Capital Regional District 

WSP
October 2020

Page 11

series of membrane surfaces in a spiral configuration. A membrane envelope is formed by sealing two sheets of flat-
sheet membrane material, with the active membrane layer facing out. A permeate carrier spacer material inside the 
envelope prevents the inside from collapsing and provides a flow path for the filtrate inside the envelope.  

During operation, the vessel is pressurized to drive the feed water through the first membrane surface. The filtrate 
will flow tangentially from the membrane surface and spirally toward the permeate collection tube, located in the 
centre of the module. A continuous bleed from the membrane vessel will maintain the solids concentration within 
the vessel. The bleed will be directly discharged to the soakaway basin. The recovery rate for the NF is anticipated 
to be 85%.  

Approximately twice a year, the membrane will have to be chemically cleaned using a chlorine, sodium hydroxide 
and/or hydrochloric acid solution. The resultant chemical wastes constitute less than 0.1% of the total treatment flow 
and are the only waste stream that requires special handling and disposal. It may be possible to neutralize these 
cleaning solutions and then discharge them to the sludge bag filter soakaway basin. 

The addition of a Nanofiltration system would require additional equipment following the bio-filtration system, 
including a set of feed pumps, a filtrate tank, as well as a clean-in-place (CIP) tank for membrane cleaning. The new 
nanofiltration system will be housed in an enclosed 2.4m (W) x 12m (L) sea-can, but would require an expansion to 
the fenced footprint provided in Section 4.2. Figure 4-1 below shows a mass balance flow diagram of a NF 
membrane process.  

 

Figure 4-1:  Simplified Mass Balance for NF System 

4.5 DISINFECTION 

Filtered water from the bio-filtration or nanofiltration will be disinfected with the existing UV units and 
chloramination system prior to distribution. UV disinfection is needed to provide the 3-log Giardia and 

Cryptosporidium removal credit following filtration, whereas chlorination is required to meet the 4-log removal of 
viruses. The ammonia addition is to stabilize the reactivity of chlorine by chloramination to reduce the formation of 
disinfection byproducts and prolong residual chlorine in the distribution system. However, if NF treatment is 
included the requirement for ammonia addition could be re-evaluated.  Although chloramination is beneficial for 
reducing chlorine degradation in the system, it would no longer be required for reducing disinfection by-products, 
since the organics in the water would be removed by the NF system. 

Each of the three (3) existing UV reactors (Trojan PRO MAX-30) has a treatment capacity of 160 m3/day and can 
therefore meet the proposed upgraded capacity. The existing chloramination will need to be modified to provide the 
required contact time (CT) for a 4-log virus removal by sodium hypochlorite prior to ammoniation. Approximately a 
2,000-gallon contact tank is required to achieve the required 4-log virus removal, estimated at a minimum CT of 9.2 
mg/L-min CT and a minimum reservoir temperature of 3.7oC (refer to Table 2-1). It is assumed at this point that the 
new CT tank will be located adjacent to the existing chloramination building.  

Ammoniation can be achieved with the existing system, although the exact capacity of the current system is 
unknown to WSP and will need to be confirmed. Should nanofiltration be added to the system, the reduced organic 

NF 

Soakaway 

Feed Water Filtrate 

 

CIP Waste Tank 
Holding Tank 

15% 

85% 

<0.1% 

15
%

 B
le

ed
  

73 73



 

 

 

Wilderness Water Supply System 
Project No.  201-08298-00 
Capital Regional District 

WSP
October 2020

Page 12

contents in the final filtrate will allow the removal of the ammonia addition phase, using sodium hypochlorite only 
to achieve both primary and secondary disinfection.  

4.6 CORROSION CONTROL 

Corrosion control by means of pH adjustment is recommended to bring the low water pH to meet the GCDWQ 
range of 7.0-10.0. Note that the fine pores in NF will remove some of the dissolved nutrients in water, resulting to a 
further drop in pH. It is, therefore, a common practice for systems with NF to correct pH after treatment. 

pH adjustment can be achieved through a number of treatments, including a base solution injection, such as soda 
ash, hydrated lime, or caustic soda, or through a limestone contactor. For the purpose of minimizing chemical use 
and special safety procedure, a pre-packaged limestone contactor is proposed for this project. An online pH analyzer 
will be used to confirm treatment. The limestone contactor will be located, either inside, or adjacent to the proposed 
2.4m (W) x 12m (L) bio-filtration sea-can. 

4.7 RESIDUAL MANAGEMENT 

Spent backwash from the roughing filters can be directly discharged to ground through a soakaway basin or a 
constructed wetland that will eventually lead back into the Wilfred reservoir. Under normal conditions, this 
discharge will contain very little solids. However, under an algae bloom period, it is anticipated that the suspended 
solids concentration and turbidity of this discharge will increase.  

The spent backwash from the biofilters will be directed into a 12,000 litre (approximate) tank for solids settling. To 
better accommodate settling and separation of the solids, a cone bottom tank may be considered. As the tanks will 
be installed for outdoor use, the use of black HDPE tanks is recommended to provide protection against UV rays 
and algae growth inside the tank. The decant of the spent backwash can  be discharged to the same soakaway basin 
or  constructed wetland as the roughing filters’ spent backwash. The settled sludge from the backwash tank can be 
discharged to a sludge bag filter for gravity dewatering and eventual disposal. The sludge bag filter could be 
located above the treatment facility near Cains Way to improve accessibility for occasional disposal by truck.  
Further development of options will be considered at the preliminary design phase.  

The filtrate from the bag filter can also be discharged to a soakaway basin. However, due to the anticipated poor 
filtrate quality, it is recommended that the receiving soakaway be located such that it does not flow back into the 
Wilfred Reservoir.  

 

74 74



 

 

 

Wilderness Water Supply System 
Project No.  201-08298-00 
Capital Regional District 

WSP
October 2020

Page 13

5 COST ESTIMATES 

5.1 CAPITAL COST 

The Class ‘C’ cost estimates for the proposed systems are presented in Table 5-1 and detailed in Appendix B-1. A 
30% allowance is included based on the level of estimate.   An additional 10% project contingency is recommended 
for budgetary planning, based on EGBC’s Budget Guidelines for Consulting Engineering Services. The estimates 
below do not include costs associated with modifying the existing treatment plant, including system demolition 
and/or a new contact tank to meet the 4-log virus removal as discussed in Section 4.5.  

Table 5-1 Class C Project Cost Estimates  

 COMPLETE SYSTEM W/O NANOFILTRATION 

 GENERAL   $                 148,000 7%  $                  110,000 7% 

 CIVIL   $                 257,000 11% $                   241,000 14% 

 STRUCTURAL   $                 110,000 4% $                     71,000 3% 

 ARCHITECTURAL   $                   49,000 2% $                     49,000 3% 

 TREATMENT   $              1,319,000 59% $                   839,000 50% 

 MECHANICAL   $                   50,000 2% $                     50,000 3% 

 ELECTRICAL   $                 324,000 14% $                   324,000 19% 

 Sub-Total  $              2,257,000  100% $                1,685,000 100% 

 CLASS C Accuracy (30%)   $                 678,000 
 

$                   506,000 
 

 Engineering (20%)   $                 587,000 
 

$                   439,000 
 

 Est. Project Cost  $              3,522,000   $                2,630,000 
 

 Project Contingency (10%)  $                 350,000    $                  260,000 
 

Proposed Capital Budget  $              3,872,000  $                2,890,000   

5.2 OPERATIONS AND MAINTENANCE COST 

The estimated operating and maintenance (O&M) costs for the proposed system are presented in Table 5-2 and are 
detailed in Appendix B-2. The provisional NF system is anticipated to marginally increase the annual O&M costs to 
account for the routine membrane replacements and chemical consumables from the CIP.  Labour costs assume two 
six-hour visits per week at an operator charge-out rate of $115/hr, which is consistent with CRD rates.  

Table 5-2 Estimated Annual Operating and Maintenance Costs 

 ANNUAL COST 

POWER  $                 14,000  

LABOUR  $                 72,000  

NF O&M  $                   2,200  

SLUDGE DISPOSAL $                    2,000 

Estimated O&M Cost $                   91,000 

75 75



 

 

 

Wilderness Water Supply System 
Project No.  201-08298-00 